YOOR4661

Fig.1.CYLINDER BLOCK

YOOR4661

_ SUVSTAYY
Fig. CYLINDER BLOCK

yoor4661 1.CYLINDER BLOCK
(A)=3JH3E (D)=
(B)=3JH3E(EPA) (E)=
(C)=3JH3CE (F)=
REF. LEV. PARTS NO. DESCRIPTION QTY
®w ® © O ®» @
1 1 729270-01560 BLOCK ASSY, CYLINDER 101 1
4 3 124160-01910 PLUG PT1/4 3 3 3
5 3 171051-01921 PLUG 101 1
6 3 129150-02020 BOLT, METAL CAP s 8 8
9 3 129795-02411 BUSH, CAMSHAFT 101 1
10 3 23876-010000 PLUG PT1/8,SCREW 11 1
11 3 27231-500000 PLUG 50 11 1
11l 3 129001-01250 PLUG 50 101 1
(A=*2000.01) (B=E/#A00838) (C=*2000.01)
12 3 27241-120000 PLUG 12 2 2 2
13 3 27241-300000 PLUG 30 6 6 6
14 2 27225-100140 PLUG 10X14 11 1
15 2 129001-02800 MAIN BEARING 4 4 4
I 151 2 129690-02800 MAIN BEARING 4 4 4
(A=*2000.10) (B=E/#A01802) (C=*2000.10)
18 2 129150-02930 METAL, THRUST 2 2 2
21 1 129150-01200 STUD, CYL. HEAD 14 14 14
2 1 129002-01331 GASKET, CYL. HEAD 11 1
23 1 129150-02870 MAIN METAL US=0.25 4 4 4
I 231 1 129690-02870 MAIN METAL 0.25 U.S 4 4 4
(A=*2000.10) (B=E/#A01802) (C=*2000.10)
2% 1 129150-02940 METAL, THRUST.25(2PIE 2 2 2

Remarks

(1)UNDER-SIZE(U.S=0.25)PART.
(2)OVER-SIZE(O.S=0.25)PART.

(C)Copy Rights YANMAR CO.,LTD and YANMAR AGRICULTURAL EQUIPMENT CO.,LTD.



YOOR4661 Yoor4661 2.GEAR HOUSING

. A)=3JH3E D)=
Fig.2.GEAR HOUSING EB;:3JH3E(EPA) EE)):
(C)=3JH3CE (F)=
REF. LEV. PARTS NO. DESCRIPTION QTY I R
YOOR4661 A ® (€ »d 6B ¢
1 1 129670-01500 GEAR CASE 101 1
-2 2 1 129100-01520 FLANGE,GEAR HOUSING 11 1
Fig. GEAR HOUSING 3 1 121450-01560___ STUD M 8X 22 3 3 3
4 1 124160-01751 COVER,FILLER 1 1 1
5 1 129795-01800 SEAL, OIL 11 1
6 1 129150-01870 COVER 11 1
7 1 129150-01881 GASKET, (NON ASB.) 101 1
8 1 129795-01950 PIPE, KNOCK L=18 2 2 2
9 1 121850-51960 O-RING, F.I.PUMP 11 1
10 1 22190-080002 SEAL WASHER 8S 4 4 4
11 1 22190-080002 SEAL WASHER 8S 11 1
12 1 24311-000160 O-RING 1A P-16.0 2 2 2
13 1 24311-000320 O-RING 1A P-32.0 101 1
14 1 26106-080122 BOLT M 8X 12 PLATED 4 4 4
15 1 26106-080162 BOLT M 8X 16 PLATED 3 3 3
9 16 1 26106-080162 BOLT M 8X 16 PLATED 1 1 1
21 17 1 26106-080452 BOLT M 8X 45 PLATED 6 6 6
3 18 1 26106-080552 BOLT M 8X 55 PLATED 3 3 3
19 1 26106-080852 BOLT M 8X 85 PLATED 4 4 a4
20 1 26216-080182 STUD M 8X 18 PLATED 11 1
21 1 26306-080002 NUT 3 3 3
2 1 121023-01550 COVER, BLIND 1 1 1
23 1 24341-000240 O-RING 1A S-24.0 11 1
24 1 26106-060162 BOLT M 6X 16 PLATED 2 2 2

(C)Copy Rights YANMAR CO.,LTD and YANMAR AGRICULTURAL EQUIPMENT CO.,LTD.



YOOR4661

Fig.3.FLYWHEEL HOUSING

YOOR4661

_ IS5 HA—I\DI Y
Fig. FLYWHEEL HOUSING

REFER TO Fig. 1

Yoor4661 3.FLYWHEEL HOUSING
(A)=3JH3E (D)=
(B)=3JH3E(EPA) (E)=
(C)=3JH3CE (F)=
REF. LEV. PARTS NO. DESCRIPTION QTY I R
»n ® (€ (O B (F

1 1 129100-01580 PARALLEL PIN 8X16 2 2 2

2 1 129670-01600 FLYWHEEL HOUSING 1 1 1

3 1 26206-100252 BOLT M10X25 6 6 6

4 1 26206-100302 BOLT M10X30 4 4 4

5 1 129100-01580 PARALLEL PIN 8X16 2 2 2

6 1 129100-01640 CASE ASSY, OIL SEAL 1 1 1

8 2 129795-01780 SEAL, OIL 1 1 1

9 1 129486-01670 BOLT M8X30,COLLAR HD 6 6 6

10 1 26106-080352 BOLT M 8X 35 PLATED 3 3 3

(C)Copy Rights YANMAR CO.,LTD and YANMAR AGRICULTURAL EQUIPMENT CO.,LTD.



YOOR4661 Yoor4661  4.MOUNTING FOOT

. (A)=3JH3E (D)=
Fig.4.MOUNTING FOOT (B=3JH3E(EPA) ®)-=
(C)=3JH3CE (=
REF. LEV. PARTS NO. DESCRIPTION QTY I R
YOOR4661 A ® (€ »d 6B ¢
1 1 129270-08100 MOUNTING FOOT,A 1 1
YOV TA - N 2 1 129670-08110 MOUNTING FOOT,B 1 1 1
Fig. MOUNTING FOOT 3 1 129670-08120 MOUNTING FOOT,C 11 1
4 1 129670-08130 MOUNTING FOOT,D 1 1 1
5 1 26106-100202 BOLT M10X 20 PLATED 2 2 2
| 5-1 1 26106-100222 BOLT M10X 22 PLATED 2 2 2 N
(A=*2000.05) (B=E/#A01302) (C=*2000.05)
6 1 26106-100302 BOLT M10X 30 PLATED 2 2 2
7 1 26106-100302 BOLT M10X 30 PLATED 4 4 4
8 1 26116-120302 BOLT M12X 30 PLATED 4 4 4
8-1 1 26116-120252 BOLT M12X 25 PLATED 4 4 4
(A=*2000.05) (B=E/#A01302) (C=*2000.05)
9 1 129670-08340 MOUNTING, FLEX.150 2 2
10 1 128377-08350 MOUNTING, FLEX.100 2 2
1 1 129670-08100 MOUNTING FOOT 1
12 1 129670-08350 MOUNTING, FLEX.200 2

REFER TO Fig.3

3JH3CE

3JH3CE

)i ATvaY

3JH3E (EPA
3JH3E (EPA) :OPTIONAL

) i ATVIY

(C)Copy Rights YANMAR CO.,LTD and YANMAR AGRICULTURAL EQUIPMENT CO.,LTD.



YOOR4661 Yoor4661 5.LUB.OIL SUMP

. A)=3JH3E D)=
Fig.5.LUB.OIL SUMP EB;:3JH3E(EPA) EE)):
(C)=3JH3CE (F)=
REF. LEV. PARTS NO. DESCRIPTION QTY I R
YOOR4661 A ® (€ »d 6B ¢
1 1 129270-01720  OIL PAN ASSY 101 1
AN 2 1 12910001730  SPACER, OIL SUMP 101 1
Fig. LUB.OIL SUMP 3 1 26106-080162  BOLT M 8X 16 PLATED 4
4 1 26106-080252  BOLT M 8X 25 PLATED 2 2 2
5 1 26106-080452  BOLT M 8X 45 PLATED 20 20 20
6 1 129670-34800 __ DIPSTICK,LUB.OIL 11 1
7 1 129301-34830  SPACER 101 1
REFER TO Fig. | 8 1 120270-34880  GUIDE,DIPSTICK 1011
11 1 22190-140002  SEAL WASHER 14S 2 2 2
12 1 22217-080000  SPRING WASHER 8 1T 1 1
13 1 22217-100000  SPRING WASHER 10 111
14 1 23851-080000 _ JOIT BOLT 8 11 1
15 1 26106-080162  BOLT M 8X 16 PLATED 101 1
16 1 26106-100252  BOLT M10X 25 PLATED 101 1
I 161 1 26106-100222  BOLT M10X 22 PLATED 11 1 N
(A=*2000.05) (B=E/#A01302) (C=*2000.05)
17 1 26306-080002  NUT 111

Fh—2
GEAR HOUSING

(C)Copy Rights YANMAR CO.,LTD and YANMAR AGRICULTURAL EQUIPMENT CO.,LTD.



YOOR4661

Fig.6.LABEL

YOOR4661

CAUTION:Overcranking

engine with water 11ft
muttier can cause damage

% DANGER

OB ERIClEF vy TRR

BUTTEL, ORBHRE

HUPHEET BBABD .
Olever remove the cap while the engine
Is stiTl hat.@Hol water may spurt out
and burn yau.

ERBER
* Rotatlng paris.
o Can cause Injury.

KLoavoResnTanss
OT. WM AT kA
DTHERKEANT RS,
Batats 11111ng ¥ith coolIng water,
close the draln cack. The draln
catk I apan dur(ng shipnant

4@ YANNAR DIESEL ENGINE COLTD.

A 2 DANGER

Ic3
24|22 B _DANG]

i, TR TCRR.
Weyer ise an opon Tlane nuat the 111 Istport.
Flamnubls | g5iop the angino bors supplying fusl

T, RS mT. eectiony
P, T
oo stenns Wi [
i L
AN .,

ENGINE FAMILY
GERTIFICATION No

ie—| A [LLY

IAINTENANGE

o and allon a1l movenunt stop

Tork contuet oy (TaBecton 0
AN

10

CAUTIONS FOR HANDLING THE ENGINE|
CHECKS BEFORE STARTING
T e

]
opggitlon manual-)
un 16 2965,

115

raa 13 cticiating st
ik St o T,
F1a's il st ot total 1.

60 aurs 19 dlscharge a1t
iRl
R

it Blug a1 the o1t caslar and dlscharga candonsatad

OTHE]
EGIToV the Instyvctians givun In the aperation manual for ether
hanatfog praciut lons

YOOR4661 6.LABEL
(A)=3JH3E (D)=
(B)=3JH3E(EPA) (E)=
(C)=3JH3CE (F)=
REF. LEV. PARTS NO. DESCRIPTION QTY
®w ® © O ®» @
1 1 128171-07150 LABEL 1 1
I 1-1 1 128377-07150 CAUTION LABEL 11 1
(A=E/#E20354) (C=EME20354)
2 1 128296-07260 LABEL,DANGER 1 1
I 2-1 1 128377-07260 LABEL,DANGER 101 1
(A=E/#E20354) (C=E/#E20354)
3 1 128296-07350 LABEL 1 1
I 3-1 1 128377-07350 LABEL,WARNING 11 1
(A=E/#E20354) (C=E/#E20354)
4 1 123682-07851 LABEL, CW. TANK 1 1 1
5 1 177088-02430 LABEL 11
6 1 128296-07190 LABEL,LOOSE PARTS 11 1
7 2 128296-07400 LABEL,DANGER 2 2 2
8 2 128296-07420 LABEL,DANGER 11 1
9 2 128296-07450 LABEL,DANGER 11 1
10 2 128296-07460 LABEL,DANGER 1 01 1
I 11 1 129270-07510 LABEL, BSO2 1 1
(A=FROM 1ST) (C=FROM 1ST)
| 111 1 129270-07560 LABEL, BSO2 101 1
(A=E/#E20354) (C=E/#E20354)
| 12 1 196630-12980 LABEL 1 1 1

(A=FROM 1ST)

(C=FROM 1ST)

(C)Copy Rights YANMAR CO.,LTD and YANMAR AGRICULTURAL EQUIPMENT CO.,LTD.



YOOR4661 yoor4661 7.CYLINDER HEAD

. (A)=3JH3E (D)=
Fig.7.CYLINDER HEAD (B)=3JH3E(EPA) (E)=
(C)=3JH3CE (F)=
REF. LEV. PARTS NO. DESCRIPTION QTY I R
YOOR4661 ®»n ® (€ O B ©
. 1 1 729202-11710 HEAD ASSY, CYLINDER 1 1
7 YUNELVIN 1A 1 720270-11710  HEAD ASSY, CYLINDER 1
Fig CYLINDER HEAD 5 3 120130-11860  GUIDE, VALVE 3 3 3 1
7 3 129150-11810  GUIDE, VALVE 3 3 3 1
REFER TO Fig.18 9 3 23876-020000 PLUG 1/4 2 2 2
10 3 23876-030000 PLUG PT3/8,SCREW 3 3 3
11 3 26216-060202  STUD M 6X 20 PLATED 6 6
12 3 27241-220000 PLUG 22 3 3 3
13 3 27241-400000 PLUG 40 2 2 2
14 3 129470-11080 SEAT, VALVE (SUC 3 3
14A 3 129270-11080 INSERT,INTAKE 3
15 3 129470-11090  SEAT, VALVE (EXH 3 3 3
16 2 129100-11100  VALVE, INTAKE 3 3
16A 2 129270-11100  VALVE INTAKE 3
17 2 129795-11120  SPRING, VALVE 6 6 6
18 2 129100-11110  VALVE, EXHAUST 3 3 3
19 2 129795-11180 RETAINER, SPRING 6 6 6
20 2 27310-080001  COTTER 8 6 6 6
21 2 121400-11340  SEAL, VALVE STEM 3 3 3
2 2 124460-11340  SEAL, VALVE STEM 3 3 3
42 37 42 23 2 129150-11370 CAP, VALVE 6 6 6
24 2 22351-060012 SPRING PIN 6X12 2 2 2
25 2 26366-060002 NUT M 6 6 6
26 1 129155-11241  SHAFT ASSY, ROCKER 1 1
26A 1 129270-11240  SHAFT ASSY 1
27 2 129155-11260  SUPPORT, ROCKER ARM 2 2
27A 2 129270-11260  SUPPORT (A) 2
28 2 129155-11270 SUPPORT, ROCKER ARM 2 2
28A 2 129270-11270  SUPPORT (B) 2
29 2 129150-11280 _ SPRING 3 3 3
30 2 129150-11290  SHAFT, ROCKER ARM 101 1
3JH3E (EPA) 33 2 729402-11650  ARM ASSY, ROCKER 6 6 6
34 3 129150-11230  SCREW, VALVE 6 6 6
47@ 36 3 129150-11750 NUT M8XP1.0 5 6 6
37 2 26226-080182  STUD M 8X 18 PLATED 3 3
| 371 2 119802-11280  STUD 3 3 R
(A=*2002.01) (C=*2002.01)
37A 2 129270-11290 BOLT 8X18 3
38 1 119625-11871 PROTECTER, NOZZLE 3
| 381 1 119625-11870 PROTECTOR, NOZZLE 3 3 3 N
(A=EHE20456) (C=E/#E20456)
39 1 119625-11880  SEAT, NOZZLE 3 3 3
40 1 119625-11900 RETAINER 3 3
41 1 26106-080252 BOLT M 8X 25 PLATED 2 2 2
42 1 26106-080502 BOLT M 8X 50 PLATED 6 6 6
43 1 129900-07900 LIFTER, ENGINE 2 2
I 431 1 129171-07901 LIFTER, ENGINE 2 2 2 R
(A=EHE20217) (C=E/#E20217)
4 1 26106-080162 BOLT M 8X 16 PLATED 4 4 4
45 1 129470-07230 LIFTER, ENGINE 101 1
46 1 26106-080162 BOLT M 8X 16 PLATED 2 2 2
a7 1 26450-080352 BOLT M 8X 35 3
48 1 120270-54410  WASHER 3
49 1 129270-11900 RETAINER, VALVE 3

Remarks

(1)REPAIR PART. .
(C)Copy Rights YANMAR CO.,LTD and YANMAR AGRICULTURAL EQUIPMENT CO.,LTD.




YOOR4661 Yoor4661 8.BONNET
. A)=3JH3E D)=
Fig.8.BONNET EB;:3JH3E(EPA) EE)):
(C)=3JH3CE (F)=
REF. LEV. PARTS NO. DESCRIPTION QTY I R
YOOR4661 A ® (€ »d 6B ¢
1 1 129100-11350 BONNET ASSY 1 1
AYRYNE T o1l 1 129100-11351  BONNET ASSY 1 1 N
Fig. BONNET & BREATHER (A="1999.11) (C=+1999.11)
| 1-2 1 729132-11521 BONNET ASSY 1 1 R
(A=*1999.11) (C=*1999.11)
2 2 124160-01751 COVER,FILLER 1 1
3 2 129150-03020 COVER, BREATHER 1 1
4 2 129150-03070 BAFFLE, BREATHER 1 1
5 2 129150-03080 PLATE, SHELTER 1 1
7 2 129150-11310 GASKET, BONNET 1 1
8 2 24311-000320 O-RING 1A P-32.0 1 1
9 2 24341-000500 O-RING 1A S-50.0 1 1
10 2 26106-080162 BOLT M 8X 16 PLATED 2 2
11 1 124160-11360 KNOB 3 3
12 1 24311-000120 O-RING 1A P 12.0 3 3
13 1 129190-03090 PIPE, BREATHER 1T 1 1
14 1 129301-03660 CLAMP 16 101 1
15 1 129410-03990 CLAMP 24 11 1
16 1 121750-59890 CLAMP 140 101 1
17 1 129270-11350 BONNET ASSY 1
18 2 124160-01751 COVER,FILLER 1
19 2 24311-000320 O-RING 1A P-32.0 1
20 2 129150-03070 BAFFLE, BREATHER 1
21 2 129150-03080 PLATE, SHELTER 1
3JH3E (EPA) 2 2 129270-11310  GASKET,COVER 1
24 2 129150-03020 COVER, BREATHER 1
25 2 24341-000500 O-RING 1A S-50.0 1
2% 2 26106-080162 BOLT M 8X 16 PLATED 2
27 1 124160-11360 KNOB 3
28 1 24311-000120 O-RING 1A P 12.0 3

REFER TO Fig.9

REFER TO Fig.7

(C)Copy Rights YANMAR CO.,LTD and YANMAR AGRICULTURAL EQUIPMENT CO.,LTD.



YOOR4661 Yoor4661  9.SUCTION MANIFOLD

. A)=3JH3E D)=
Fig.9.SUCTION MANIFOLD EahoEra) (B
(C)=3JH3CE (F)=
REF. LEV. PARTS NO. DESCRIPTION QTY I R
YOOR4661 ®w ® © O ®» @
_ . 1 1 129170-12100  MANIFOLD 1 1 1
) BRI V=R—LR 2 1 129150-12111  GASKET, (NON-ASB.) 111
Fig. SUCTION MANIFOLD 3 1 26106-080252_ BOLT M 8X 25 PLATED 3 3 3
a 1 26106080352 BOLT M 8X 35 PLATED T 1 1
5 1 120470-12210  JOINT ASSY 1 1
7 2 23876-010000__ PLUG PT1/8,SCREW 1 1
8 1 129570-12300  SILENCER, INTAKE 1 1
9 1 23000054000  CLAMP 54 1 1
10 1 129270-12200 _ JOINT 1
T 1 129270-12300  SILENCER, AIR INTAKE 1
REFER TO Fig.7 12 1 23000-070000  CLAMP 70 1
13 1 120100-77500___ HEATER, AIR 111
14 1 12910077510 GASKET, AIR HEATER 1 1 1
15 1 12047077500  GASKET, (NON-ASB.) 1011
16 1 26106-080402_ BOLT M 8X 40 PLATED 4 4 4
7 1 129400-77501 _ AIR HEATER T 1 1 1

3JH3E (EPA)

Remarks

(1)EARTH FLOAT TYPE .
(C)Copy Rights YANMAR CO.,LTD and YANMAR AGRICULTURAL EQUIPMENT CO.,LTD.




YOOR4661 Yoor4661  10.MIXING ELBOW

. A)=3JH3E D)=
Fig.10.MIXING ELBOW OshomErA (B
(C)=3JH3CE (F)=
REF. LEV. PARTS NO. DESCRIPTION QTY I R
YOOR4661 A ® (€ »d 6B ¢

1 1 129670-13560 MIXING ELBOW 1 1 1

1 0 IEUVTTIR 2 1 129472-18090 GASKET 1 1 1

Fig. MIXING ELBOW 3 1 26703-080002 NUT M 8 4 4 4

4 1 129170-13000 BEND, EXH. 1 1 1

REFER TO Fig. 19 6 2 129170-13020 INSULATOR 1 1 1

7 1 129198-13500 ELBOW, MIXING 1 1 1

9 2 27233-250000 PLUG 25 1 1 1

10 1 104214-13580 JOINT 1 1 1

1 1 129190-49130 PIPE 1 1 1

12 1 123325-49421 JOINT, PIPE 1 1 1

13 1 23000-035000 CLAMP 35 2 2 2

| 13-1 1 129670-49500 HOSE CLIP 38 2 2 2 R
(A=*2000.11) (B=E/#A01888) (C=*2000.11)

14 1 26703-080002 NUT M 8 4 4 4

15 1 129470-13541 ELBOW, WATER MIXING 1 1 1

16 1 129470-49050 PIPE, COOLING WATER 1 1 1

17 1 123325-49421 JOINT, PIPE 1 1 1

18 1 129472-13560 PLUG PT3/4 1 1 1

19 1 26703-080002 NUT M 8 4 4 4

REFER TO

A7 3y AT 3y
OPTIONAL OPTIONAL

(C)Copy Rights YANMAR CO.,LTD and YANMAR AGRICULTURAL EQUIPMENT CO.,LTD.



YOOR4661 Yoor4661 11.CAMSHAFT

. A)=3JH3E D)=
Fig.11.CAMSHAFT EB;:3JH3E(EPA) EE)):
(C)=3JH3CE (F)=
REF. LEV. PARTS NO. DESCRIPTION QTY I R
YOOR4661 ®w ® © O ®» @
1 1 129150-14200 TAPPET 6 6 6
1 HLY ¥ T 2 1 129150-14400  ROD, PUSH 6
Fig. CAMSHAFT 3 1 129129-14580 CAMSHAFT ASSY 1 1
3A 1 129270-14000 CAMSHAFT ASSY 1
4 2 129150-02450 METAL,THRUST(CAM 1 1 1
6 2 129150-14101 GEAR, CAMSHAFT 1 1 1
7 2 22512-070140 KEY 7X 14 1 1 1
REFER TO Fig. 1 8 1 26106-080142 BOLT M 8X 14 PLATED 2 2 2
REFER TO Fig.2 9 1 129100-25061 SHAFT, IDLE GEAR 1 1 1
10 1 129150-25101 GEAR W/BUSH 1 1 1
13 2 129150-25920 BUSH, IDLE GEAR 1 1 1
14 1 26106-080452 BOLT M 8X 45 PLATED 2 2 2

(C)Copy Rights YANMAR CO.,LTD and YANMAR AGRICULTURAL EQUIPMENT CO.,LTD.



YOOR4661 Yoor4661 12.CRANKSHAFT & FLYWHEEL

. A)=3JH3E D)=
Fig.12.CRANKSHAFT & FLYWHEEL EahoEra) (B
(C)=3JH3CE (F=
REF. LEV. PARTS NO. DESCRIPTION QTY I R
YOOR4661 ®»n ® (€ O B ©
_ R _ 1 1 129001-21000 CRANKSHAFT ASSY 1 1 1
X 1 D300 IN&TSARA—N 2 2 129100-01580 PARALLEL PIN 8X16 1 1 1
Fig. CRANKSHAFT & FLYWHEEL 4 2 129150-21200 _ GEAR, CRANKSHAET 111
5 2 22512-070140 KEY 7X 14 1 1 1
7 1 121111-21501 BOLT, FLYWHEEL 6 6 6
8 1 129270-21590 FLYWHEEL ASSY 1 1
8A 1 129270-21591 FLYWHEEL ASSY 1
10 2 119865-21600 GEAR, RING 1 1 1
1 1 129171-21650 V-PULLEY 1 1 1
12 1 129795-21661 WASHER 1 1 1
13 1 121850-21680 BOLT, V-PULLEY 1 1 1
14 1 22512-070160 KEY 7X 16 1 1 1
15 1 129170-21650 PULLY 1 1 1 1
16 1 177070-03520 DISC, DAMPER 1 1
17 1 26106-080162 BOLT M 8X 16 PLATED 6 6
18 1 177099-03500 DISK, (NON-ASB.) 1 1 2
19 1 26013-080142 BOLT M 8X 14 6 6 2
20 1 177073-03191 FAN 1 1
I 201 1 129670-81850 FAN (FLYWHEEL 1 1 R
(A=*1999.08) (B=E/#A00447)
21 1 22217-080000 SPRING WASHER 8 6 6
22 1 26106-080162 BOLT M 8X 16 PLATED 6 6

Remarks
(1)OPTIONAL,PTO

(2)A 3JH3E(EPA) IS AN OPTIONAL. (C)Copy Rights YANMAR CO.,LTD and YANMAR AGRICULTURAL EQUIPMENT CO.,LTD.




YOOR4661

Fig.13.PISTON & CONNECTING ROD

YOOR4661

_ PAhY&I25T4 SO
Fig. PISTON & CONNECTING ROD

P A S 1]
OVERSIZE PART.

Yoor4661 13.PISTON & CONNECTING ROD
(A)=3JH3E (D)=
(B)=3JH3E(EPA) (E)=
(C)=3JH3CE (F)=
REF. LEV. PARTS NO. DESCRIPTION QTY R
»n ® (€ (O B (F
1 1 129670-22000 PISTON CMP 3 3
3 2 129002-22510 RING SET, PISTON 3 3
7 1 129270-22000 PISTON W/RINGS 3
| 7-1 1 129290-22000 PISTON W/RINGS 3
(B=E/#A01802)
9 2 129002-22510 RING SET, PISTON 3
| 9-1 2 129690-22510 RING SET, PISTON 3
(B=E/#A01802)
13 1 129202-22300 PIN,PISTON 3 3 3
14 1 22252-000260 CIRCLIP 26 6 6 6
15 1 729402-23100 ROD ASSY, CONNECTING 3 3 3
18 2 129100-23910 BUSH, PISTON PIN 3 3 3 1
19 2 121550-23200 BOLT, CONNECTING ROD 6 6 6
20 2 129150-23600 BEARING, CRANKPIN 3 3 3
22 1 129670-22090 PISTON 0.S 0.25 3 3 2
24 2 129002-22950 RING SET 0.S=0.25 3 3 2
28 1 129270-22090 PISTON CMP(OS 0.25 3 2
30 2 129002-22950 RING SET 0.S=0.25 3 2
4 1 129150-23610 METAL.PIN US=0.25 3 3 3 3

Remarks

(1)REPAIR PART

(2)OVER SIZE(0.S=0.25)PART.
(3)UNDER SIZE(U.S=0.25)PART.

(C)Copy Rights YANMAR CO.,LTD and YANMAR AGRICULTURAL EQUIPMENT CO.,LTD.



YOOR4661

Fig.14.LUB.OIL SYSTEM

YOOR4661

BRHR> 7
Fig.1 4 'I%U%/.aou PUMP

o REFER TO Fig.1

REFER TO Fig.2

AT 3>
OPTIONAL

Yoor4661 14.LUB.OIL SYSTEM
(A)=3JH3E (D)=
(B)=3JH3E(EPA) (E)=
(C)=3JH3CE (F)=
REF. LEV. PARTS NO. DESCRIPTION QTY I R
»n ® (€ (O B (F

1 1 129670-32000 PUMP LUB.OIL ASSY 1 1 1

14 1 129150-32020 GASKET, L.O. PUMP 1 1 1

15 1 26450-060252 BOLT M 6X 25 1 1 1

16 1 129150-35041 GASKET, (NON-ASB.) 1 1 1

17 1 129150-35091 PIPE ASSY, OIL INLET 1 1 1

21 1 26106-080352 BOLT M 8X 35 PLATED 2 2 2

22 1 129270-33000 OIL COOLER ASSY 1 1 1

23 2 129270-33050 DRAIN COCK CMP 1 1 1

24 2 129120-33040 SPRING PIN 2 2 2

25 1 24311-000160 O-RING 1A P-16.0 1 1 1

26 1 26106-080252 BOLT M 8X 25 PLATED 3 3 3

27 1 129120-35001 BRACKET ASSY COOLER 1 1 1

29 2 23414-100000 GASKET 10, ROUND 1 1 1

30 2 23881-100002 PLUG 10 1 1 1

31 1 129120-35110 GASKET 80 1 1 1

32 1 129120-35121 GASKET, (NON-ASB.) 1 1 1

33 1 119305-35150 FILTER, LUB. OIL 1 1 1

34 1 129407-35300 STUD, LUB.OIL FILTER 1 1 1

35 1 129150-35350 NUT 1 1 1

36 1 124413-39100 PUMP, OIL SUMP 1 1 1

37 1 43720-001220 PIPE 1 1 1

(C)Copy Rights YANMAR CO.,LTD and YANMAR AGRICULTURAL EQUIPMENT CO.,LTD.



YOOR4661 Yoor4661 15.LUB.OIL PIPE

. (A)=3JH3E (D)=
Fig.15.LUB.OIL PIPE (B)=3JH3E(EPA) ®)-=
(C)=3JH3CE (=
REF. LEV. PARTS NO. DESCRIPTION QTY I R
YOOR4661 »n ® (€ (O B (F

124160-39140 BOLT 10, PIPE JOINT
124450-39240 RETAINER, PIPE
129150-39450 PIPE ASSY, LUB. OIL

15 BRI
Fig. LUB.OIL PIPE
124550-59820 BOLT 8, PIPE JOINT
22190-080002 SEAL WASHER 8S
23414-100000 GASKET 10, ROUND

© o ~N|w N e
R
NN Rk R e
NN Rk R e
NN Rk R e

REFER TO Fig.1

(C)Copy Rights YANMAR CO.,LTD and YANMAR AGRICULTURAL EQUIPMENT CO.,LTD.



YOOR4661 Yoor4661 16.COOLING SEA WATER PUMP

. (A)=3JH3E (D)=
FIg.lG.COOUNG SEA WATER PUMP (B)=3JH3E(EPA) (E)=
(C)=3JH3CE (F)=
REF. LEV. PARTS NO. DESCRIPTION QTY I R
YOOR4661 A ® (€ »d 6B ¢
1 1 129670-42500 PUMP,SEA WATER 101 1
1 6 BRKRYT (BK) 11 1 120670-42501  PUMP ASSY, C. WATER 111 R
Fig. COOLING SEA WATER PUMP (A=*1999.10) (B=E/#A00583) (C=*1999.10)
1-2 1 129670-42510 PUMP ASSY, C. WATER 11 1 N
(A=*2000.02) (B=E/#A00948) (C=*2000.02)
20 3 2 129670-42530 IMPELLER 11 1
0/ 7 4 2 X0146531 SHAFT 101 1
@/ ) } 5 2 129670-42540 PLATE 11 1
6 2 129670-42520 __COVER 11 1
‘PElRﬂEVIOUS ‘ @ 7 2 X0145680 WASHER T 1 1 Z
(A=*2000.02) (B=E/#A00948) (C=*2000.02)
8 2 X0504550 BOLT 4 4 4
8-1 2 119175-42620 SCREW 4 4 4 R
(A=FROM 1ST) (B=FROM 1ST) (C=FROM 1ST)
9 2 X0506590 O-RING 1 1 1
10 2 X0508129 BEARING 2
11 2 X0520115 SEAL, MECHANICAL 101 1 z
(A=*2000.02) (B=E/#A00948) (C=*2000.02)
12 2 X0519503 V-RING 1 1 1
13 2 X0505526 LOCKNUT 11 1
14 2 X0529105 LIP SEAL 11 1
15 2 X0529530 LIP SEAL 1 1 1
16 2 X053421 CIRCLIP 101 1
17 2 129670-42580 KEY 11 1
18 2 X01357681 CONNECTION 101 1
19 2 X0534130 CIRCLIP 11 1
20 2 X0534105 CIRCLIP 101 1 z
(A=+2000.02) (B=E/#A00948) (C=+2000.02)
21 2 129670-42550  WASHAER 101 1 w
(A=*2000.02) (B=E/#A00948) (C=*2000.02)
22 2 129670-42560 MECHANICAL SHEEL 101 1 w
(A=*2000.02) (B=E/#A00948) (C=*2000.02)
23 2 129670-42570 CIRCLIP 101 1 w
REFER TO Fig.2
(A=+2000.02) (B=E/#A00948) (C=+2000.02)
24 1 129670-42700 GEAR 101 1
25 1 129150-01881 GASKET, (NON ASB.) 11 1
26 1 26106-080162 BOLT M 8X 16 PLATED 3 3 3
27 1 26306-080002 NUT 11 1
28 1 124240-01871 COVER, HO-P 11 1
29 1 26106-080162 BOLT M 8X 16 PLATED 3 3 3
30 1 26306-080002 NUT 101 1

(C)Copy Rights YANMAR CO.,LTD and YANMAR AGRICULTURAL EQUIPMENT CO.,LTD.



YOOR4661 Yoor4661 17.COOLING FRESH WATER PUMP
. A)=3JH3E D)=
Fig.17.COOLING FRESH WATER PUMP R Sui TN <
(C)=3JH3CE (F)=
REF. LEV. PARTS NO. DESCRIPTION QTY I R
YOOR4661 A ® (€ »d 6B ¢
1 1 129470-42001  PUMP ASSY, C.F.WATER 101 1
1 7 ARAKRYT (FK) o1 1 129470-42002  PUMP ASSY, C.F.WATER 101 1 R
Fig. COOLING FRESH WATER PUMP (A=*2001.11) (B=E/#A02855) (C=*2001.11)
2 2 129150-42320  O-RING 101 1
21 2 129054-42320  O-RING 111 N
(A=+2001.11) (B=E/#A02855) (C=*2001.11)
I 3 2 129470-42050  GASKET 1T 1 1
31 2 129052-42050  GASKET 101 1 R
(A=+2001.11) (B=E/#A02855) (C=*2001.11)
| 4 2 129470-42310  GASKET 1T 1 1
] 2 129052-42310  GASKET, OUTER 101 1
(A=+2001.11) (B=E/#A02855) (C=*2001.11)
5 2 124085-11690  PLUG NPT 3/8 3 3 3
51 2 23875-030000  PLUG PT3/8,STEEL 3 3 3
(A=+2001.11) (B=E/#A02855) (C=*2001.11)
6 2 129150-42300  PIPE, C. W. PUMP 1 1 1
9 7 1 171087-42280  V-BELT 111
S |71 1 25132-004500  V-BELT A:45 INCH 1
RETURN OF (B-E/#A02416)
HOT WATER 8 1 129270-49410  JOINT,CFW-P 11 1
2 9 1 23876-030000  PLUG PT3/8,SCREW 11 1
10 1 26106-060102  BOLT M 6X 10 PLATED 4 4 4
1 1 26106-080552  BOLT M 8X 55 PLATED 2 2 2
REFER TO Fig.7 7 12 1 26106-080552_ BOLT M 8X 55 PLATED 11 1
YA TOYS @ /, | 13 1 26106-080552 BOLT M 8X 55 PLATED 1 1 1
CYLINDER BLOCK LI 14 1 129470-49540  COVER, THERMOSTAT 101 1
15 1 129795-49551  GASKET, (NON-ASB.) 11 1
16 1 129470-49801  THERMOSTAT 1 1 1
17 1 129470-49810  GASKET, (NON-ASB.) 111
18 1 26106-080252_ BOLT M 8X 25 PLATED 11 1
19 1 26106-080352  BOLT M 8X 35 PLATED 101 1
20 1 12915042020  GASKET, C.W. PUMP 101 1
21 1 129550-42350  V-PULLEY(D=120) 11 1
2 1 129156-44760  WASHER 1 1 1
23 1 22217-080000  SPRING WASHER 8 111

(C)Copy Rights YANMAR CO.,LTD and YANMAR AGRICULTURAL EQUIPMENT CO.,LTD.



YOOR4661

Fig.18.COOLING FRESH WATER COOLER

YOOR4661

, 1 8 BKY—3
Fig. COOLING FRESH WATER COOLER

BHUNo. 314, BHUNo. 4 28

Ho24%EHET,
3inc.4 ~ 24

EHUNo. 4,

BHUNo. (4) ho6%8#%F7,
4inc. (4) ~ 6 %

26

BHUNo. 3—1

RHUNoO. 4—1

3—1inc. 4—
1

f&.
NH24AREHET .
~ 24 6

4
RHUNo. 4—1(,
RHUNo. (4—1) #'66GEEHET.
4—1inc. (4=1) ~6G

Yoor4661 18.COOLING FRESH WATER COOLER
(A)=3JH3E (D)=
(B)=3JH3E(EPA) (E)=
(C)=3JH3CE (F)=
REF. LEV. PARTS NO. DESCRIPTION QTY I R
»n ® (€ (O B (F
1 1 129150-13110 GASKET, EXH.MANIFOLD 1 1 1
2 1 128170-13600 STUD 4 4 4
3 1 129270-44900 HEAT EXCHANGER ASSY 1 1 1
3-1 1 129170-44900 EXCHAGER ASSY CFW 1 s
(B=E/#A02416)
4 2 129270-44000 BODY CMP,HEAT EXCHAN 1 1 1
4-1 2 129170-44000 COOLER, FRESH WATER 1 s
(B=E/#A02416)
6 3 27241-280000 PLUG 28 6 6 6
6-1 3 27241-280000 PLUG 28 7 K
(B=E/#A02416)
6A 3 120130-49350 COCK 1/4 1
6A-1 3 119620-49290 COCK ASSY 1/4 1 N
(B=E/#A00247)
6D 3 27241-400000 PLUG 40 1 \
(B=E/#A02416)
6E 3 124160-49480 JOINT, PIPE 2
6F 3 23414-170000 GASKET 17, ROUND 1
6G 3 23894-030002 PLUG G3/8,HEX. 1
7 2 129270-44400 CORE ASSY,CFW COOLER 1 1 1
7-1 2 129170-44110 CORE ASSY 1 S
(B=E/#A02416)
8 3 129270-44490 SEALING 1 1 1 w
(A=FROM 1ST) (B=FROM 1ST) (C=FROM 1ST)
9 2 129670-44420 COVER B,CFW COOLER 1 1 1
9-1 2 129470-44450 COVER (B) 1 S
(B=E/#A02416)
10 2 129670-44600 FILLER CMP 1 1 1
10-1 2 129171-44600 FILLER ASSY 1 1 1 R
(A=*2001.01) (B=E/#A02014) (C=*2001.01)
1 3 129107-44590 CAP, RADIATOR 1 1 1 w
(A=*2001.01) (B=E/#A02014) (C=*2001.01)
12 2 120130-49350 COCK 1/4 2 2
12-1 2 119620-49290 COCK ASSY 1/4 2 2 N
(A=*1999.04) (C=*1999.04)
14 2 129670-44410 COVER A,CFW COOLER 1 1 1
14-1 2 129470-44440 COVER (A) 1 s
(B=E/#A02416)
15 2 120445-44640 GASKET 1 1 1
16 2 124160-49480 JOINT, PIPE 1 1
17 2 129171-49480 JOINT 1 1
17-1 2 129270-49480 ELBOW PT 3/4 1 1 1 R
(A=E#E20462) (C=E/#E20462)
17-2 2 129270-49480 ELBOW PT 3/4 1 z
(B=E/#A02416)
18 2 23061-120300 PIPE 12X 300 1 1 1
19 2 23080-013000 CLAMP 13,HOSE 1 1 1
20 2 23414-170000 GASKET 17, ROUND 1 1
21 2 23894-030002 PLUG G3/8,HEX. 1 1
22 2 24321-000800 O-RING 1A G-80.0 2 2 2
22-1 2 24321-000750 O-RING 1A G-75.0 2 S
(B=E/#A02416)
23 2 26106-080162 BOLT M 8X 16 PLATED 4 4 4
24 2 26106-080252 BOLT M 8X 25 PLATED 4 4 4

++ CONTINUE ++

(C)Copy Rights YANMAR CO.,LTD and YANMAR AGRICULTURAL EQUIPMENT CO.,LTD.



YOOR4661 Yoor4661 18.COOLING FRESH WATER COOLER
. (A)=3JH3E (D)=
Fig.18.COOLING FRESH WATER COOLER (B)=3JH3E(EPA) (E)=
(C)=3JH3CE (F)=
REF. LEV. PARTS NO. DESCRIPTION QTY I R
YOOR4661 ®w ® © O ®» @

25 1 26106-081002 BOLT M 8X100 PLATED 4 4 4

1 8 EKT—5 26 1 26216-081002  STUD M 8X100 PLATED 2 2 2

Fig. COOLING FRESH WATER COOLER 27 1 26306-080002 NUT 2 2 2

28 1 128397-44500 TANK ASSY, RESERVE 1T 1 1

23 29 1 128397-44510 BRACKET, SUB-TANK 101 1

igéﬂééi'éfw“ No. 4 30 1 124790-44560 PIPE, C. WATER 101 1

3inc.4 ~ 24 31 1 129670-44570 LABEL 1 1 1

32 1 23010-013000 CLAMP 13 2 2 2

EHUNo. 4,

BHUNo. (4) ho6%8#%F7,
4inc. (4) ~ 6 %

26

4
RHUNo. 4—1(,
RHUNo. (4—1) #'66GEEHET.
4—1inc. (4=1) ~6G

(C)Copy Rights YANMAR CO.,LTD and YANMAR AGRICULTURAL EQUIPMENT CO.,LTD.



YOOR4661 Yoor4661  19.COOLING SEA WATER PIPE

. A)=3JH3E D)=
Fig.19.COOLING SEA WATER PIPE EahoEra) (B
(C)=3JH3CE (F)=
REF. LEV. PARTS NO. DESCRIPTION QTY I R
YOOR4661 A ® (€ »d 6B ¢
1 1 128695-44090 COCK PT1/8 1 1 1
1 9 PEANAT (8K) 1o 1 120670-49200  COCK R1/8 ASSY 111 N
Fig. COOLING SEA WATER PIPE (A=*1999.07) (B=E/#A00409) (C=*1999.07)
9 2 1 129170-49010 PIPE, C. SEA WATER 1 1 1
3 1 129670-49010 PIPE A,COOLING WATER 1 1 1
10 | 31 1 129670-49110 PIPE,CSW(A) 1 1 1 R
(A=*2000.10) (B=E/#A01802) (C=*2000.10)
4 1 129475-49020 PIPE 1 1 1
| 4-1 1 129270-49040 PIPE,CSW. 1 1 1 R
(A=+2000.10) (B=E/#A01802) (C=*2000.10)
5 1 124460-77680 RETAINER 1 1 1
6 1 23000-035000 CLAMP 35 4 4 4
| 6-1 1 129670-49500 HOSE CLIP 38 4 4 4 R
(A=+2000.11) (B=E/#A01888) (C=+2000.11)
7 1 23061-070300 PIPE 7X 300 1 1 1
8 1 26106-080162 BOLT M 8X 16 PLATED 1 1 1
REFER TO Fig.18 9 1 129475-49040 PIPE 1 1 1
| 9-1 1 129670-49150 PIPE,CSW(D) 1 1 1 R
4 (A=*2000.10) (B=E/#A01802) (C=*2000.10)
10 1 23000-035000 CLAMP 35 2 2 2
| 10-1 1 129670-49500 HOSE CLIP 38 2 2 R
(A=+2000.11) (B=E/#A01888) (C=*2000.11)
1 1 129474-49010 PIPE 1 1
12 1 129170-49060 PIPE, COOLING WATER 1 1
13 1 129490-49070 JOINT 1 1
14 1 23000-035000 CLAMP 35 4 4
| 14-1 1 129670-49500 HOSE CLIP 38 4 4 R
(B=E/#A01888) (C=*2000.11)
15 1 129490-49070 JOINT 1 1 1
16 1 129171-49900 JOINT, RUBBER 1 1 1
17 1 23000-035000 CLAMP 35 2 2 2
171 1 129670-49500 HOSE CLIP 38 2 2 2 R
(A=+2000.11) (B=E/#A01888) (C=*2000.11)
18 1 43530-500570 JOINT 1 1 1
19 1 43662-025030 COCK ASSY, SEA WATER 1

ATV

OPTIONAL 3JH3CE

REFER TO Fig.16

A ATvaY
A)

(C)Copy Rights YANMAR CO.,LTD and YANMAR AGRICULTURAL EQUIPMENT CO.,LTD.



